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o 1 AR b A fitch /
Name Rechargeable Li-ion Battery .~ Brand
15 | WAL ,
Tyhe BCX103-650mAh-7.7V Original tested type / N
=Fhh T v B Rk B
AR IR (V) 7.1 aRmA 650mAh 5.005Wh
Nominal voltage Capacity/energy
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Description Rechargeable Li-ion battery Li content
¢ o, ORI
:% =N il - AL =
’”ﬁ(kg) 0.0207 A %ii‘m-ce Silvery and Yellow
o i pp aluminum-plastics shell
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Original test report No. 1121060131 Date of test report 2021-07-13
WBhRAE A GRIGFERIET M) 5 38.3 55 UNITED ;
Test standard NATIONS Manual of Tests and Criteria 38.3 BLSGME10/1/Rev.]
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Altitude simulation &rfit Passed Thermal test & Passed
Vibration e Passed Shock &t Passed
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External short circuit e Passed Crush At Passed
T.7 L7 ey T.8 5 T n
Overcharge &1t Passed Forced discharge et Passed
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AT B R A B 2 il

www.ghs.cn 172 .




A ih _Samp'lg.P.ict'uré

s DREE AT S A B GRIGFIFRMEF M D ST/SG/AC.10/11/Rev.7 38.3 FriEBER . The
Cotiolision tested samples meet the requirements of test items of the UNITED NATIONS Manual of
Tests and Criteria ST/SG/AC.10/11/Rev.7 38.3
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e LM Vice chief engineer
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